4

-y

MODEL F80, F84, ESB0 AND

————__L L S

!
E84 SNOWCASTERS f ‘ , ST,
J ~ (SEE HART APPLICATION BELOW]_ . e / o, S
U.S. PRICE 75 CENTS . . Parts Catalog A1128 : \ ’
' N ' Letch 2500 575  “u©

NOTE: This Parts Catalog replaces the previous Issue No.
1128 which is pbsolete antl should be discarded

vl TTw - ‘
} o =
. ! LTy
F! - | '
) T = . : ALPHABETICAL INDEX
, ! !f‘ ‘\ . 4
) SNOWCASTER * | ,‘ - L + PAGE  GRID
« |. SERIAL NUMBER" e ' ’ oo Auger Assembly ............. 5 Ad
a ' o ‘\f Lift-Assembly (F80 & F84) . .. .. 7 AB
\ - : Drive-Assembly (FB0.& F84) ... 9 A8
N\ | . I Lift Assembly (EB0 & EB4) ... .. A Al10
. 4 ' P Drive Assembly (E80 & E84) . 13 A12
¢ . ' ' Drive Shaft Assembly: .. ... .. 15 Al4 ‘
. \;‘" . Gearbox Assembly .. 1........ + 16 Ald 1
\ ' 1 | } N ‘ !
‘ \\ kN NOTE: See grld c2 f‘or -
\\\ N .. FA40, F42, F44 Rotary Mowsers ‘
; % N F50, F54 Grader Blades | -
7 "\ ‘ E60 Dump Cart 1
, [ % . NOTE: See grid E2 for - .
‘ ‘ \ 5 § F46 Rotary M?wer i
A \\..\ o I‘.
“\,‘ \ \ . ;\ ' .‘
Voo \\‘ _ AN \‘. ° ¥ ¢ \
"\\ M i \.‘ li ‘\ , \\ : - ' ‘\‘ =
\ ) \ I‘\ . .. \ \\ s \ni !!_.
\ N { | 5 "y \\ l',
MODEL DESIGNATIONS TRACTOR APPLICATION. | o “ : ) :, ’-
. e - i i ' ! N - ¥ # & n\
\ R . R . ’ _ ) | N, ol i * v
NN | 220 | 222 | 442 |~44a | 155 || 195 | \
t . , ! AY . ) s
| 1OV - ’ 5, s : |
F80, 38" SNOWCASTER |+ X X | (1) | ¢1)
- | F84,48" SNOWCASTER | (1) | (1) | X X \ | N L
'-. — - : & T —
E80, 38", SNOWCASTER . X |i¢1)- = : \ —
\ I f “\
E84, 48" SNOWCASTER NS | X | / :
‘ —— . e ) *
|

.




MODEL F 80, F 84, E BO AND E 84 SNOWCASTERS = &

FBO AND

E 80 AND

- - i e S

AUGER ASSEMBLY ' o

F84 CASTERS FOR 220, 222,442 AND 444 TRACTORS

E84 CASTERS FOR 155 AND 195 COMPACT TRACTORS

REF. PART NO

1 -C. 1439
2 C 14362
3 C 14393
4 C 14382
5 C 14421
6 C 14572
7 C 14573
8 113- 206
g+ 192- 21

10 . 128- 103
11 C 14387
12 ¢ 14388
13 111- 302
14 C 14416

15 . NSS
i6  128- | 101
17 192- 19

18 C 14597

19 111~ 340

20 195~ 525

21 C = 14568 °

22 C 14406
23 ¢ 14582
24 113~ 2
25  113- . 3
26 195- 525
27 132. 320

28 C 14583
.28 C . 14410
30 C 14584
31 C 14574
32 C 14412
33 111~ 362
3¢ C 14420
35 C 21681

36 111- 202 .

37 . 192- 20
3B 129~ 102
39 C . 14793
40 , 195- . 104
41 131- 178
42 - 178- 819
43 C 15165

* 44 " 129- 101
*45  192- i9
*46 A, 26383
*47 195- 518
*48  113- 13

49  131- 1102,

50 C 21795
51 C 15414
321- 264

'C 12296

" DESCRIPTION .- . REQ'D
HOUSING - auger 38" F80and EB0 . ....v. ... ceeaana S
HOUSING ~-auger 48" FB4 and E84 . ... vt v ereneais . 1
AUGER - 38" F80and EB0 ,........ e s B |
AUGER - 48" F84 and E84 ..... et e s saan e st e 1
BEARING. - auger ,... A b e b E B E s e s s s e 2
SHAFT - auger mounting 38" F80 and B8O u..uu. .. PR |
SHAFT - auger mounting 48" F84 and E§4 .. ... .ev v v vee.. 1
BOLT - 3/8" x 3/4" NC Hex ZP (2 req 'd for F80 and F84) ..... 1
LOCKWASHER - 3/8" ZP (6 req'dfor F80 and F84}. . . , . .. .. 5
NUT ~ 3/8" NC Hex ZP (B req’dfor F80 and F84) v v v v e v v v as 5
SKID - auger housing L.H.© ... e ve B §
SKID - auger housing RJH. ... i ieeiiivenans P |
BOLT - 3/8" x 3/4" Rd. Hd, Sq. Neck ZP i it i 2

. CHUTE (also order items 48 and 49), . .... PR s 1
SCREW - chute holddown (order Kit C15165) 1o evwnnionsse 2
NUT-1/4”NCHexZP ................. e aaaaaaa T

“LOCKEWASHER ~1/4"ZP ... v eveesneacan s e ananasurs D
DEFLECTOR ., ., ' 0euuvuunnisas Ceeaeae s PO 1
BOLT - 3/8" x 3/4" NC Rd. Hd. Sq. Nedc .......... eaen 2
WASHER - 3/8" plain ZP ~ ..... t e s r s e e e naaas 6 .
LEVER - deflector locking ......uvu.- e cass o B
SPROCKET - discharge ,,... beea s e raanan 1
BRACKET - sprocket Support ... ..cuicsvansnanosesas 2
BOLT ~1/4" x5/8" NCHeX ZPF ..uvetevsenannnannnna 2
BOLT -1/4" X 3/4" NCHex ZP ... ieneusecernnnnns "1
WASHER -3/8" plain ZP. . .« o i ii i s i i e it annennanmns “w B
PIN - cotter 3/32"x 3/4" . ....i...en.enn : .. B
JOINT = BIOCK 40t e e veennnenasnnaaar _ : 2
JOINT - oK o viiinivie i vnennannn 1
CRANK - discharge . ....ccuuvenonaros 1
BRACKET - crank, long ..., Cehaa e 1
BRACKET - crank =} e o v M e h s e, 1
BOLT -~ 3/8" x NC Rd Hd. Sq. Neck ........ 2
FLANGETTE - for bearing. C21681 ...... 2
BEARING .. ...0i0teaunsncessanss . 1

. BOLT - 5/16" x 3/4" NC Rd. Hd. &1Nak 3
LOCKWASHER - 5/187 ZP ., et usenosiasbrsansnnsan » 3
NUT - 5/16""NC Hex ZP  ,..... e D 3

"BRACKET - chaintake up .. .....¢00.u. I e rancanas .1
WASHER - 3/8" plain ZP .. ......... P, \. e 2
NUT - lock 3/8"™NC Hex ..,....cvennnnanssas e haena 2
SETSCREW - #10 x3/18" NF ,......... PEPT PP 1
KIT - chute hold down (used prior to F80 8/N 50701 and F84

S/NB0926) L. ieie i e PR P |
NUT~-1/4NCHexZP ........ Wesens seemresraaans 4
LOCKWASHER - 1/4" ZP | ... .v v i vnnsansnsannsos 2
WASHER - plain 9/32" x1-1/2" Q.D-ZP -~ .., ,.c.ouuunvns "2
WASHER plain 9/32" ZP i it e s saan e PR 2
BOLT - 1/4 x 3/4" NC. Hex ZP  wiiiennaan B
NUT - lock 1/4" .. ....0...s e ae s eieeeaaeea 2
COLLAR - locking (mcludes setscrew) . ..... et s a e e 1
PLATE - auger end (F80and F84) ......... fe s seaa PR |
DECAL - "Case" ., c. ... .istesansrsansss A e s acuaae s 1

DECAL - "Caution" ... i vaoceano-nsnes e e s e PRI . 2

*Used in production on Model F80 8/ 50701 and after.

Used in production on Model F84 S/N 50926 and after.

Printéd in U.S.A.

April 1975




-
.

MODEL- F 80, F-84, E 80 AND E 84 SNOW CASTER 7

LA

LIFT ASSEMBLY

MODEL F 80 38" SNOWCASTER FOR 220 AND
" ‘MODEL F 84 - 48" SNOWCASTER FOR 442 AND

10 113~ 602
11 192-° 25
12+ 129- 107
13  C° 14482
14 C 12692
15 C 10898
16 ¢ 14635
17 'C. 14383
18 113- 424
19  192- 23
20 C 14413
21 129- 105
22 C 14414
23 - C 14415

- SPRING - lift :--veeee...

LY

DESCRIPTION ,
BRACKET-mountingR,H,
BRACKET - mounting LH, - -« v coesedu.
BOLT - 3/8" x 1" NC Rd. Hd. Sq. Neck ZP- »

/LOCKWASHER - 3/8" ZP " Vv iueeeon. ..
NUT -3/8" NCHeX ZP- v v v tvesnnnnnns
PIN - COtAT & v vt vttt e s s sorn e ennasn

BOLT - 1/2" x1-1/4"NCHeX ZP. s v v »'n « .
WASHER - 1/2"plain - « v vu..

BRACKET - spring anchor - «se s e e s«
BOLT - 5/8" x 1" NC Hex ZP- - tes
LOCKWASHER - 5/8" ZP v+ = « - - .
NUT - 5/8'" NC Hex ZP+ . . . -

PIN - clevis 5/8"+ e «ievuny.
PIN - safety »«v e cevunnes
PIN - moUBLIDE + » o 0 2 o s c v v a's s sonwasen

" SPACER - mounting bracket « - « « s« a e a v«
BOLT-1/2"X1"NCHeXZP -+ oo vuusnn
LOCKWASHER - 1/2" ZP, .. ..... cheenn
"I BOLT - It T0d « o ecf et v v v o v e n e e e
NUT-1/2"NCHex ZPe. v v v v
LIFT ROD « it v ittt e vnemensssnnas
LEVER - Iift 10d « o v v v o v v v v v e v nen .

o

222

%

TRACTORS
444

April 1975°

[ RO LN L N I R TN




MODEL F 80 F 84 E 80 AND E 84 SNOWCASTERS ' 9
_ . _ DRIVE ASSEMBLY. T
-MODEL F 80 38" SNOWCASTER FOR 220 AND 222 TRACTORS

MODEL F 84 48" SNOW CASTER FOR 442 AND 444 TRACTORS
_REF. PART NO, DESCRIPTION REQ'D
1 NSS. PLATE bearing mounting (order item 27) )
- 92 () 14504 FI_ANGETTE ..... * s womas P s s e e s e e [, PEEEEY: | s
3 C- 14505 BEARING-pulley" ...... e e e s et e ....'.......2
4 C 14113 .PULLEY""' ........... -"""""""."""""14
& C 14116 . BELT - PTOdrive -+ === =-.. RIS L - LI IR |
6 111- 362 BOLT - 3/8" x 1" NC Rd, Hd: Sq, Neck ZP, == v+ + s v v« tee . 4
T 111- . 340 . BOLT—3/B"x3/4“NCRd Hd. Sq, Neck ZP e+ e e accreie.., 2
a8 '192_ 21 LOCKWASHER - 3/8" ZP++ - - « R IRy -
9 - 129- 103 NUT - 3/8”NCHEX""""‘"""" ...... L ¢ |
10, 113- 111 - . BOLT —'5/16" X 2-1/2" NCHex ZP + +v s s ronvronncncinia]
11. 131- 176 NUT - 1ock 5/16" NC HEX ZP » ¢+ s -ssovnnnnns I |
. 12 C 14124 SHAFT - drive (Repairs page 15) e eveenn: R R B
- 13 | C 14424 GEARBOX ASSEMBLY -.F80, 38" Snowcaster (Repalrs page 15) - 1 . /
. 14 C 14423 GEARBOX ASSEMBLY - F84 48" Snowcaster (Repalrs page 15) -1 o /
15 113- 208 BOLT - 3/8" x1-1/4" NC Hex ZP rence e spe e eda 2 . /
16 113- 14 BOLT - 1/4%X 2" NC HeX ZP ¢+ ¢ v =rvrunsnnnnun ceeti 1 /
17 131- 1102 NUT - lock 14" NC Hex ZP -+« v e revvvoncnnnns RIS ¥
.~ 18 C . -14579 * .SPROCKET - drive » -« » » “ e e N N T B !
19 83- 44 SETSCREW - 1/4" x 1/4" NC cuppomt------'--------‘--- 2 -
20 126- 19 KEY - #11 Woodruff «-- <+ ccrreerannnas IR -1
21 o CHAIN - auger drive 64 p1tches ‘#40 roller chain Use;™===+++= 1 "ol
‘ , 1'- B12470 chain 50 links #40 -
. 2 - B12473 chain 6 links each - o ' I
- B12501 connecting link ' s
o ) 1 - B12503 roller link ‘ ‘ . -
; « B . 12470 - CHAIN - 50 links #40 roller chain = = *++* ==« ==+ Gemeeed L
©B 12473 > CHAIN - 6 links each #40 roller chain * <+ v*"rseecvou. 2 /
B :12501 " LINK -"connecting #40 roller chain =+ =" ***tes==reeva- | /
o B 12503 LINK - roller #40 roller ¢hain * .- * -+ RS v ]
<22 B 12502 - LINK - offset#40rollercha1n"'-""-'---'----'---1 i
23 C . 14606 4 KEY-flat 3/16“?{1" RS R R . 1 y
.24y | NSBS NUT - belttensmn(orderltem27).......;_............. 1 ,
25 C 14353 TOCK - helt teNSIOn « « v v s e s s aavesonasenens T T =
T

" 26 NSS "\ SCREW = Adjust’(0rder 1tem 27 v v v v e vs oo mmnmnnesnnn.
o 21 C*-15558 ™ KIT - belt tightner- (for Model F80 S/N 45701 to S/N 54901 _
‘ and Model F84 5/N 46002 t9, 5/N46257) « v« .. ... ..., 1

" 2% C 15558 . KIT - belt tightner (used in prcrductlon Model FBO S/N 50701

. and after and Model F84 5/N 50926 and after) . . . aeeres 1

28 113~ 102 . BOLT-5/16"%3/4"NCHex ZP...iveueunann e 2

29 192~ 20° L LOCKWASHER = 6/16" ZP v+ vs v venesdansansnasas 20 :

3¢ C 15264 NUT - belt tension . .”. . 3. ... e |

31 C 15281 : PLATE -~ Dearing e v o v s v s sttt nennnnetnsnsaoness 2

32 C 15262 SCREW - belt tension«........ R R I I r  E |

@ “

Printed in U.S.A. - o April 1975




MODEL ‘¢ 80, F 84.. E' 80 AND E 84 SNOWCASTERS
s _ - LIFT ASSEMBLY ‘
! MODEL E BO 38" SNOW CASTER FOR. 155 COMPACT
MOPEL E 84 48" SNOW CASTER FOR 195 GOMPACT

.

11

TRACTOR .
TRACTOR

. RET. PART NO. . DE/g.CRIPTION- <L REQ'D
1 ‘C 14767 BRACKET-Snowcaster mounting «..%.....s ineiinanan. ]
2 111- 362 BOLT - 3/8" x 1" NC Rd. Hd. 80, NecK s » v o’e e s vvnnee.in.. 4
) 37 C 14632 BRACKET - spring ancétor « - - - . . Seeresvaeiareaaaanal
4 113- 602 BOLT - 5/8" X 1" NCHEX ZP + v v v b v vvsevennsonnnt..® )
) 5 192- 25 LOCKWASHER - 5/8" ZP...... B
6 . 129- 107 ‘NUT - 5/8" NC Hex ZP . ... .. e te e e 2
' 7. C .ja482 SPRI‘NG‘hIt.......- ...... C e e et naa. 2
8 . C 12692 - /PIN - clevis 5/8". e et it aaaaaae, 2
' 9 C 10898 PIN—Saiety L -..-:-l.-'r. P et et s e e ey &
10 - ¢ 14635 . PIN - mountmg et el I I TSP
11 C 14363 / SPACER - mounting bracket .. ... ... .. R | :
v 12 113- 424/ BOLT-1/2"x1"NCH&xZD .. ... ... T
© 13 192- 2% LOCKWASHER-1/2"ZP............,...............,6
T 14 C 14413 < "J"BOLT - Liftrod ., ,.l.. et e e cerea. 2
» 15 1209- 105 NUT-;/E‘.’Nc.HexZ,Pl,.............._-.............6
P 16 C 14414 LIFTROD . .% .. ..., db i, C et areereeaaseeaea. 3
P 17 C 14415 LEVER - liftrod. . ........... S he e et ettt e, 2
. 18 113- 417 BOLT - 1/2" x 1-1/4" NC Hex ZP . o bt vvvnnnnnnnayyen. 4
.o T 19  195-' 530 WASHER - 1/2" plain. . . ... ....... R R -
g .20 .192-0 21 LOCKWASHER - 3/8" ZP..... T
21 129- 103 NUT-.’:“/B"NCHexZP...L...\.1..................‘-\.‘:4
T 22 132- 34 PIN-cotter. . ... ..o enalnn e ]
- / , . : \ T
. /.r-@// A ‘.‘ . \“
¢ . ] .o 1
!
%
[ S P - s"‘ * . - - - =t i - -
i < " ,f},f @ ) . ’ - "-_\ -] &
| T s ot s T T N
. , ) Ve, ’ o ’,’;’" p J,F.i d;;?
cL ‘ Tk z"ﬂ,f”ﬂ 2 ‘ .
! # o '5.' s f. I’,f’ﬂ, ’ K \
. - J.' Y i ‘ -__r._ .
. - T "“‘“"' — .:-” 3 = el — o~
. ' P ' : :
R o L Printed in U.S.A, April 1875
i R { .
Y _ N ‘{.‘*:"{

s



-

[N

© MODEL F 80, F .84, E-80 AND E 84 SNOWCASTERS 13

: . DRIVE ASSEMBLY o o
MODEL E 80 38" SNOWCASTER FOR 155 COMPACT TRACTOR
MODEL E 84 48" SNOWCASTER FOR 195 COMPACT TRACTOR

REF. PART NO.. , . DESCRIPTION REQ'D
1 - C 14764 BRACKET - rear bearing support = s« «. - R SRR e 1
2 C 10967 BOLT - 3/8" x 3" NCHex ¢«srenes D N
¢ 3 113- 207 BOLT - 3/8” XI"NC Hex ZP =425+ sveen “ 4 a4 a e . 1
4 192-" 21 LOCKWASHER .- 3/8" ZP+ - eje v o s e s v uas T enaaeasnns s @
5 129- 103 NUT - 3/8" NC Hex......,kx......, ....... TR 9
o 6 C 14768 . SPACER - ddler pulley « » = + =« ="« e c e v a s e u e e e s e 9
7 111-- 366 BOLT - 3/8" x 1-1/4" NC Rd. Hd, Sq, Neck + == s s s e s s a s +e 1
8 C 14766 ARM’_j_d_]_erpulleY R . A e e e e e T |
9 C  14770°. PULLEY -idler == »«+ s s I R I R 1
10 " C 14765 ANCHOR - idler spring *f=» e secrasnsnss sevsensaae . 7
11 111- 334 BOLT - 3/8" x 2" NC Rd. Hd. Sq. Neck» s+ s eoeseecveas feee ]
12 ' 195- 524 “WASHER - 3/8" plain ZP -+ ++ - « A A AR IR |
13 131- 178 NUT - lock-3/8" NC HeX -+ osedtecnvnneinncanss saeee 2
14 C 14504 .- E'LANGETTE-----; ..... c e aeaa .F:__..t_[
15 C 145057 BEARING - pulley » - + teeaan reervasean e ae s n s e 2.
16  C. 14113 PULLEY »svecvennnannesnn R PP 1w
17 C 14771 BEILT - drive « s s« « « R R R R 1
. 18 111- . 362 BOLT - 3/8" x 1" NC Rd: Hd, Sq. NecK+ s e e st s avnvnvanss + 1
- 19  111- °340 BOLT - 3/8" x 3/4" NC Rd. Hd. Sq. Neck =« s« - - ee e sl
20 C 14124 SHAFT - drive (Repairgs page 15) s s e s e e s e v e v v v naua senaal
21 C 14424 " GEARBOX ASSEMBLY ~ E80 (Repairs page'l5) - o evessseaa 1
22 C 14423 GEARBOX ASSEMBLY - E84 (Repairs page 15} » « v v« « & P 1
23 113--208 - BOLT-3/8"x1-1/4"NC Hex ZP -+ on e cavscvcvncncsnans . 2
24 113- 14. " BOLT-1/4"X2"NCHEX ZP » e v aeecnssonianenn RN 1
25 131- 1102 NUT -lock 1/A" NCHex ZP » e e e v v v« Mo s asasanances PP |
26 C+ 14579 SPROCKET-~drive « s e o vvvvoreaaasn. Frreenana R 1
" 27 83- . 44 SETSCREW - 1/4" x 1/4" NC cup point« « +.o o o s « « resesenna . 2
28. 126- 19 KEY - #11 Woodruff « -« = = s s svsn e aanes e e 1
29 - - ‘CHAIN - auger drive 64 pitches #40 roller chain Use: « v'u + .« . 1
o - . 1 - B12470'cHain 50 links #40 - .
o ' - , . ‘2 - B12473 chain 6 links each . SN
| 1.~ B12501 connecting link o oo
1 - B12503 roller link .
. B 12470 CHAIN - 50 links #40.roller chain « s - « v s v« v = s sesaeenn 1
B 12473 CHAIN - 6 links each #40 roller chain « -« - ... Trer e e n e 2
B 12501 ° . LINK - connecting #40 roller chain « + + s+« su RIS |
B .12503 LINK - roller #40 roller chain - - -« R -1
" 30 B 12502 |,  LINK - offset #40 roller chain « - -+ oseocesnon e 1
31 - C 14808 KEY -flat 3/16" x 1" «+ v v evmreneeronsansans cnli e 1
32 .C 14482  SPRING - idleT «.+eavoasn B T L T |

R m*n.-January 1969

- N . [

Printed in U.S.A. =+

LS




3 ! “er

MODEL F 80, F 84, E 80" AND E 84 SNOWCASTERS

- C 14124 DRIVE SHAFT ASSEMBLY

15 - |
#

F80 AND F84 CASTERS FOR 220 222,442 AND 444 TRACTORS
“80 AND EB4 CASTERS FOR 155 AND 195 COMPACT TRACTORS

. REF. PART NO, | DESCRIPTION REQ'D
1 C 14988 : *'YOKE mMAale « ¢ v grous e v v s e ceieyseenna ce it e 1
‘C 12319 . KIT - ]ournal asse““bly. B e e .2
3 219- 40 FITTING - lube « « =% « oo s s o » e maa ceesaa e, 2
4 C 14987 . YOKE - center assembly ......... e S R |
5 C 14986 YOKE-female......,...,..v..,.* ...... R |
3 . . , d?ﬁ:*,;:u . - .
MAR BOX ASSEMBLY Lﬁ .
C 14423 GEARBOX - complete for Models F84 and EB4. 48" .7, L . 1
.o 0 C 14424 GEARBOX - complete for Models F80 and E80 38"....4.....1
1 C 11850 t= - HOUSING - £eATDOX e « ¢+ v e v o o s s e vvmeesenns . |
2 C. 11851 HOUSING - input bearing .......... .- . eeeaa, sasesl
3 .C 11852 . HOUSING - output bearing ......cceeeuuectesns N |
4 C 14605, “ BHAFT -input - - v i v it ivinnaneannn IR R
] C 14355 SHAFT.- output for Models F80 and E80 38"............ 1
. 6 C 14354 SHAFT - output for Models F84 and E84~48" + v v v v s v n... 1
> 7 .C 11855 GEAR - input pinion « -~ v v v o v v v et o e s nnsnaoans . . 1
8 C 11856 GEAR - OUEPUL « » ¢ v o ¢ e et e v evnraeennnnnnens cevanl
9 B 12410 CUP - DEATINZ + = oo s on o m v vmnnsnnncanesen ceen-4
10 B 12411 CONE -DEariNg - -+ vesnnnrcessnsncannesnse . . 4
11 C° 12079 - QOILSEAL ¢ et cecrnrens et e m ey -
.12 T 25683 ~  RING - retaining . . .. . .. e ee e ser e 1
13 221~ 841 PLUG - hOUSING -« c v v v e ettt snnnesinmnnnes Caeea 1
14 131- 34 " NUT - gear retaining......... e e e et eerraana 2
15 126- 16 KEY - 3/16" x 3/4" Woodruff - . .uvcueeeannnnn . |
16 - C 14604 KEY - 3/16" x3/4"flat ¢ + « ¢ ot et et iev v e nonmnn ve.l
17 T 32754 GASKET =« v v v v v tononneneenesnnenenns. ceeen 2
/18 15- 412 BOLT - 1/4?':{ 3/4" NC = 1= 8
19 C 12077 SPACER - bedrige « + v+« » .« . e Cererneaaa2
" 20 221~ 51 BUSHING - reducer 1/4" NPT t0»1/8” ............ . L1
-21° A 50096 " VENT - pressurerelief ....,....... crareerean I
- J
) il
. L
: —
(\~
W7 .
Printed in U,S.A, . January 19'69‘}‘ - :

r'ii R ) e




> N

A

¢ \ N |
g \ . )
16 "\_ ‘\
| \
n \ - . H
‘ : NUMERICAL INDEX o . .
PART PAGE REF.  PART PAGE REF.  PART PAGE REF. . i ~ NUMERICAL INDEX o
NO. NO. NO. NO. ' NO. NoO. NO. NO. NO.: | PART \; PAGE REF. PART PAGE REF. PART PAIGE REF.
_ . A i . ' \ . NO. i NO.  NO- NO. .NO.  NO, NO. NO. NO.
e A 26383 9 46 C 14424 9 13 |111- 340 13 19 — — - :
%5 A 50096 15 21 C 14424 - 13 21 |111- 362 5 33 192- 25 80T 11
‘B 12410 15 9 C 14424 15 111- 362 7 3 ~192- 25 L1 5
B 12411 15 . }g;g C 14482 7. 13 |111- 382 9 6 195-% 104 " 5 40
B+ 12470 9 = C 14483 11! 7 [111- *-362 11 2 195- " 518 i .9 47
B 12470 13 Tl ¢ 14482 .12 32" i1- 382 13 18 195- ‘524 L, 13 12
B 12473 ot 9 'C 14504 9 2 |i11- 366 13 7 195- 525 I 20 ,
- B 12473 13 C 14504 13 14 [113- 2 5 24 195- 525 iP5 26 , ¥ .
B 12501 9 C 14505 9 3 [113- 3 5 25 195- 530° i 25 ’
_B 12501 T 13 C 14505 13 15 [113- 13 . .~ 9 48 195- 530 11 19
B 12502 t9 22 C' 14569 5 21 'j13- -14. 7 - %13 - 4 219- 40 15- 3
B 12502 N 13 30 . C 14572 5 6 {113-, 14 " 9. 18 221- 51. 15 20 ) .
- B 12503 g « . Cl 13573 - 5 7 {113~ 102- 9 28 221- 841 15 13 ,
B 12503 13 - " C. 14574 5 31 j118- 111 9 10 321- 264 5 ' .
C 10898 7 15 C. 14579 9 18 1113- 206 - 5 8 -
C 10898 11 9 Cc' 14579 13 .26 |113- 207 . 13 3 '
.C 10967 - 13- 2. C. 14582 5 23 ]113- 208 9 15 - .
C 11850 15 1 C, 14583 - 5 28 7 |113- 208 13 23
C 11851 15 2 C. 14584 5 30 |1113- 417 7 24.
C 11852 15 3 C -~ 14596 7 8" |113- 417 C11. 18
C 11855 15 7 C ' 14597 5 1B |113- 424 . 7 18
C 11856 15 '8 C 14604 15 16 |113- 424 -11 12
S C . 12077 15 19 C 14605 15 -4 |113- - 602 7510
Cc’ 12079 15° 11 C 14606 9, 23 1113- 602 11 .4
C 12296 . 5 C _ 14606 - 137 - 81 |126- 16 15 15 .
C 12318 15 "2 C 14632 1 9 |126- 19 g .20 : .
C 12692 ' 7 14 C 14632 . 11 3 |126- " 19 137+ 28 ’
- C, 12692 11 .8 C 14635 7 16 "|120- 101 -5 16 -
L Co1411% . 9 4 C 14635 A1 10 ]129- . 101 5 44 7 "
T 14113 13 18 | C 14646 7 1 |129- 102 5 38
"C 14116 9 5 C 14647 7 2 |129- 103 5 10 )
C 14124 9 12 C 14764 13 1 |129- 103 7 5 .
C 14124 13 20 C 14765 - 13 10 [129- 103 9 9
C 14348 9 1 C . 14766 13 8 |129-, 108 - 11 21"
C 14351 7 6 C 14767 11. 1 |129- 103 /13 5
C 14358 . 4° . 7 7 C 14768 13 6 [129- 105 7 21 )
C 14354 15 - 6 C 14770 13 9. [125- 105 11 15 : \
C 14355 | . 315 5- C 141m1 13 ~« 17 [128° 107 712 , .
+ C 14862 . ; D 2 C 14793 5 39 |120- 107 11 6
C . 143863 7 17 C 14986 1§ 5 |131- 34 15. 14
C 14383 1111 . C 14987 15 4 1181~ 178 9 11
C 14382 5 4 C - 14988 15 1 {131~ 178 5 41 ‘
C 14387 5 11 C ' 15165 5 43 [131- 178 13 13 - -
C 14388 5 12 C 15261 9 .81 {131- 1102 . 5 49
C. 14393 5 3 .C 15262 9 32 [181- 1102 9 17
C 14396, 5 1 C 15264 g .30 (131- 1102 13 25 , .
C  14406° 9 23 C 15414 - 4 51 |132- 34 7 6
C 14410 5 29 + ¢ 15558 9. 27 |132- 34 11 22 .
C 14412 5 . 32 C- 21681 ° 5 35 |132- 320 5 - - 27 : .
C - 14413 i 20 C. 21795 5 50 |178- 819 5 42 - - - e
C 14413 11 14 T 25683 " 15 12 183~ 666 5 15
C , 14414 N 22 T 32754 C157 17 {192- 19 . 5 17
C 14414 11 16 ‘ - - 192- 19 .5 - 45 f
C 14415 7 23 HARDWARE CODE NUMBERS |jg2. "a2p 5 37 . ,
C 14415 11 17 15- 412 15 18 |192- 20 .9 29 ' -
C - 14416 5 14 83- 44 9 19 f1e2- 21 - "5 g ‘
C 14419 .5 35 83- 44 13 27 |192- 21 7 4 .
C 14420 5 34 111- . 202 ! 36 [192- 21 9 8 . _
SC 14421 5. 5 111~ 302 5+ 13 [192- 21 11 20 .
C 14423 9 14 111- - 334 13 11 . |192- - 21 13 4 ,
C 14423 - 13 22 111- 340 5 19 [192- 23 7 19
C 14423 15 111~ 340 9 v« hvz- o 23 11 3




. .~ MODELS F40, F42 AND F44 MOWERS

MODELS F50 AND F54 GRADER BLADE | N .+ ALPHABETICAL INDEX ST 1
o - MODEL E60 DUMP CART . vowensecron < R |
U.S. PRICE 75 CENTS .- . Parts Catalog A1131 ‘ c . ' ‘
L : PAGE GRtD
HiLiter 1500 1-75 oty ‘ . AT |
‘ . i . . Belts, Drive ................. 11-15 C10-C14
E : , ' . . ' ‘ ) Driven ............. S 11-15 C10-C14
. ) : ’ : Blades ..................... . b-9 C4-C8
- ' _ DeCK. ..o eean e, ;115  C10-C14
. T - ' ‘ Guards................. ... 11-18 C10-C14 -
- ' Housing, Spindle ............ 59 C4-C8 )
: B Pulleys, Deck . :............. 1115 ¢10-C14 . ~ '
. - * Pulleys, Drive Assembly ...... , 17 D2
! . Rod, LiftLlever ... .......... 115 C10-C14
; Spindles............. I PP *5-9 C4-C8
_ _ | GRADER SECTION ~ ¢ T '
. , : PAGE GRID : :
/ . - MOWER- i ‘ ‘
! ‘ ' SERIAL - Blade ...................... 19 . D4
! . Carriage ............ e . - 19 D4
2 : . : NUMBER . _ ) Edge, Cutting .............. 19 D4 - o
. ° o - 19 - D4 - | -
: L AR DUMP CART SECTION
. _ S o . _ . . PAGE- GRID
ROTE ' ' " - ' S . DUMp Cart .. ... o\s 21 D6 .
The grader blade serial number is located on the back of the mould board o ’ . . " S
I‘here is no serial number located on the dump cart,- . Co NOTE: See grid A2 for,- ‘
» : — ' : -, E80, EB4, F80 and-F84 Snow Casters: s
MODEL DESIGNATIONS ' _ TRACTOR APPLICATION . ‘ S , .
. 5 . - , - * NOTE: See grid E2 for -
220 - 222 442 S 444 F46 Rotary Mower )
F 40 ROTAR‘Y‘.MOW'ER X X ) | ) . ,; T ) .
F42 ROTARY MOWER X X : co
F44 ROTARY MOWER : ) O X
| .~ .F50 GRADER BLADE, | oy . ] .
oo .OGR R BLADE K X . . | ) ) -
"y F54 GRADER BLADE .\ X X . *
- O : = - N .
E60 DUMP CART. , X A - X 1 X , . ¢
- ‘ = o
- ; ) ¢ r:;_ﬁ'ﬁ .
. ‘ &% .'
f}.




o Py

T e

%

CASE ROTARY MOWER, GRADER BLADE AND DUMP CART
. MODEL F 40, 38" ROTARY MOWER

220 AND 222 COMPACT TRACTORS

REF, PART NO, DESCRIPTION REQ'D.
1 C 10807 HOUSING - miower spindle ** =t +sssasseraavsntessaas » 3
2 C 10899 BEARING - spindle = = =+« P I I R R R 6
3 C 10810 SPACER - bearing ++*«r s -sreorascaan e ersaereate g
4 15- 612 BOLT - 3/8" x3/4" NC HBX + it v ttn tnnvmnroscennns.d2 «,
5 115- 2086 BOLT - 3/8" X5/8 NC HEKve e e at s cvennctenncsasasnensh
6 C: 12261 BLADE_—mDWEI‘l‘l”""-""""?““‘""-“°‘ ..... 3
7 92- ' 6 LOCKWASHER -~ 3/8". .. ....... S E
8 C 10808 SPINDLE - outboard =+« +»» » et et s s a i .2
] - C 12177 SPINDLE - center « » » + + = » L R R - P 1
10 C 10822 WASHER - mower spindle- ===+« rcecrarecancnonn. B
11, C 10942 WASHER - bearing segl === +-+ -+ caccccerconnccncnn 3
12  C 13165 SHAFT - center rogller » » = == ===+ ccsevcvecn. s 1
13 132- 310 PIN - cotter 1/8" x 1" Zinc Plated» » » ===+ s eemarvona-. 3
14 1953- 108 WASHER - plain 11/16" 1D x1-3/4" 0D -~ ---=--=----- ---10
15 C  14430° AXLE -roller R.H. - - ve s s s m v mmaannn I L 1
16 € 14359 PLATE - roller mounting « « « - - » R LA I R 1
17 € 14429 AXLE -roller L. Hee == -+ s cr s e v rsamncriennlcnans
18 138- 2033 PIN - roll 1/4" x 1-3/8". .00 u.usn. . e Ceneaaenl
19 111- 362 BOLT - Rd, Hd, short square neck 3/8" x 1" Zinc Plated+ -+ -+- 4

20 192- 21

LOCKWASHER - 3/8" Zinc Plated . ...

T 4

J21 129-- 103 NUT - FHNC 3/8" Zinc Plated + ++ v st s srr e s nnmnvancasn 4
22 129- 102 NUT - 5/16" NC Hex Zinc Plated «++«sv o mcennceanannan. 1
23 192- 20 LOCKWASHER - 5/16" Zinc Plated. « « v« v+ » e r et e s 1
29 C 14768 SPACER = SIOP DO ¢ « v v v v v o e vnuasevannssnsaneenans 1
25 113- 103 BOLT - 5/16" x 1" NC Hex Zinc Plated..... P |

' 2B A 70524 ROLLER - 2-1/2" diameter x 6,81 rubber - « ; + ++ -+ s s s ot e v 1
27 C 12518 "ROLLER - 2-1/2" diameter x 5.81 rubber - e g

-

Printed in U, S, A.

June 1969




) hrd
CASE ROTARY MOWER, GRADER BLADE AND DUMP CART
MODEL F 42, 44" ROTARY MOWER
P 220 AND 222 COMPACT TRACTORS
) REF. PART NO, . DESCRIPTION . . REQ'D. .
1 - C 10807 HOUSING - mower sSpindles s+ + ¢ « 4+ 2 R R R I I 3
2 C 10899 BEARING - spindle » + + -+ =rsvseos s R EEREEEER
3 C , 10810 SPACER - bearmg --------------------------- e 3
4 15- 812 BOLT - 3/8" x 3/4"HC Hex ...... N 1
5 115~ 206 BOLT - 3/8" x 5/8" NC Hex Zinc Plated . v v e vvuvsvvaonsas 8
[+ C 12262 BLADE - mower 15_1/2" e r e et e s s e s ek R 3
7 92"' 6_ ' LOCKWASHER-S/B”------t-.-.-- ooooooo CEE R I N R ] 18
8 C 10808 SPINDLE -outboard + ==+ + s essoeccesuvacna s 2
9 ‘Cc 12197 SPINDLE - center - - -~ ++ et tasamesenvaeas REREE R TR
10 C 10822 - ) WASHER -~ mower Spindle ----- s LIS IR e s e m s e . 8
11 € 10942 WASHER - bearing seal-+«-«=+tcesseevesnnssaa EEREERE 3
12, C 13165 ~ SHAFT -center roller » « == =+« esoseneannnanasnannnn 1
‘13 132- 310 PIN - cotter 1/8" x 1" Zinc Plated « + ==+ v e v s et enenannss. 3
14 195- 108 WASHER - plain 11/16" ID X 1-3/4" OD s+ v s sssancannnns 10
15 C 14375 AXIE - roller Ry H,+» + » » « I L | 5B
16 . C 14359 PLATE - roller imounting + =+ +««recceess R A 1
17 C 14361 AXLE-TOHGTLH.""""" ....... ..--‘--_- ----------- 1
18 138~ 2033 PIN - roll 1/4".x1-3/8"4 v uu.. ceeerence e |
19  111- 382 BOLT - Rd. Hd, short square neck 3/8'" x 1" Zinc Plated »++«- - 4
20 192- 21 LOCKWASHER - 3/8" Zinc Plated . ... vuvueuean crnracsand , ‘?
h 21 129- 103 NUT ~ 5/8" NC HexX Zinc Plated . v v v oo a e snesonnnns .. 4
22 129- 102, NUTuS/IB"NChex-ZincPlated---------------------‘-1
23 192- 20 LOCKWASHER - 5/16" Zinc Plated. v o v v v v oo oo envonnnns .1
24 C 14768 :SPACER - stopbolt » « = = -+ « R I I T TP 1
25 113- 103 BOLT - 5/16" x 1" NC Hex Zinc Plated. . « . . e O | \
26 A 70524 ROLLER - 2-1/2" diameter x.6.8]1 rubber « - - R R 7
|
- |
|
H //
‘ !
f
Printed in U, S. A, o S June 1969 -




. 09
A . ‘ . . ' ' -r ’ ) . T
CASE ROTARY MOWER, GRADER BLADE AND DUMP CART
MODEL F 44, 44" ROTARY MOWER
442 AND 444 COMPACT TRACTORS ) ,
REF. PART NO, DESCRIPTION . REQ'D
1 C 10807 HOUSING - mower spindle« « « « = = =+ s st 3
2\C 10899 . BEARH\]’G-Sp‘mdle-......- ----- R A A R A A -
3 C 10810 SPACER_bearing --------- ++ e e n . L L I - {
4 T15- T 612 . BOLT-3/8" X 3/4 "  NC HEX o v v uneseneonannnnnenn.. 12 ,
- B 115~ 206 BOLT - 3/8" x5/8" NCHex Zinc Plated . -+ = - v o v vvuanuns. B
6 C 12262 ' BLADE - mower 15-1/2" «=«- .. R rerecsaen. g
7 92- 6 LOCKW,ASHER—3/8"“...........s..‘..............1B
8 C 10808 ° SPINDLE - outboard« - «---++.. R R I rerreaead
9 C 12177 SPINDLE - center = « » = = = = s s « _..-........-.----.....1,‘
10 C 10822 WASHER - mower spindle ., ... .... P
11 C 10942 WASHER - bearing seal. . o v v vt ittt ittt v v v annrennsnsd
12 C 13165 . SHAFT - center roller - -« - - .- D T T T |
13 132- 310 - PIN—'cotterl/B"xl"ZincPlated------------------‘----3
: 14  195- 108 WASHER - plain 11/16" ID x 1-3/4" OD« « - » + » - reena e 127
15 € 1437 AXLE - rollerR, Hy+ -+ - » - T T |
16 C 14359 PLATE - roller mounting « «,- + ¢+ s e s e v ven v EICICICIP IR |
17 C - 14381 AXLE -roller L. H, «ce:rsevnnans A I R IR |
18 138- 2033 L ) O s g e 3 N |
19 111- 362 BOLT - Rd. Hd, short square neck 3/8" x 1" Zinc Plated « - -+ » » 4
20 192- 21 - LOCKWASHER - 3/8" Zinc Plated «v.oveverovvonrnneensd '
21 129~ 103 NUT-3/8"NCHex Zinc Plated « « v v v v vnvsneencianessad
22 129- 102 NUT -5/16" NChex Zinc Plated « + v e v v v osvrnecnnas R |
23 192- 20 - . LOCKWASHER - 5/16" Zine Plated. v o o v v vovuosnnsoniansl
24 C 14768 SPACER - stopbolt » + ¢ ¢ ¢ 0 v v a v e T | B
25 113~ 103 BOLT - 5/16" x 1" NC Hex Zinc Plat L T |
26 A 70524 ROLLER - 2-1/2" diameter x 6.81 rubber « + « =« =+« =« « « e 1
27 C 12518 ROLLER - 2-1/2" diameter x 5,81 rubber « « « + - - receei i e d
28 A . 70514 ROLLER - 2-1/2" diameter x 2-3/8" rubber -« s o v+« ser e 2
29 C 14608 "SPACER -rear roller -+ cesass o teeranannnena ECIEII 2

Printed in U. 8. A. C . June 1969




: 1
CASE ROTARY MOWER, GRADER BLADE AND DUMP CART

MODEL F 40, 38" ROTARY MOWER

220 AND 222 COMPACT TRACTORS

EF. PART NO. DESCRIPTION - ' REQ'D.

R
1 C 1427:6'. GUARD -deck belt, ILH. v+ v e cnravvrvncsssacmnnrnnss 1
2 C 14275 GUARD - deckbelt, R\H, ¢+ o v anvennosossascnann e e 1 .
3 C 14603 . COVER - deck belt, front « » ¢+ e e ¢ e v s a o v sa R e s 1
4  187- 1036 ° SCREW - 1/4" x 1/2" self-tapping hex »  « « » « . . . . e 10
5 C 14893 .- BELT - mower drive ....... Crai s e st e e 1
6 C 12252 ", PULLEY - moOWer decK drive v e v e s euneroosvuneensnnna 1
7 C 12627 ' BELT - mower deck driven - .-...... s e e ennaaaa 1°
8 131- 178 NUT - 1ock 3/8" NC heX ZP v i vt e v e v s nanannsnmes ‘e e 2
9 195- 522 WASHER = Plain 3/8" Z P « v e e v v voeneeeennnnnnnnnss 2-
10 C 12251 PULLEY ~deck idler « s v e ucenvveoss et e s s s e W 1
11 -C 14768 SPACER - idler bracket « + s« vueuenenensnn. R
12 C 12267 LINK - bottom lift LLH, <« v s v .. “a e e e eewaw e raee 2
13" C 14731 BRACKET - deck idler e - v v oo nrs e e v veonmoessnnenne 1
14 C 14482 SPRING ~deckidler + v s v v v vrnneonnsa e senaneas 1 .
15 . C 12253 PULLEY - mower deck - « -« v v v vt vvussas et i e eeenees 3 B
16 '126- 19 KEY - WoOdrUff #11 + v v vvvnennn... e S 4
17 C 10898 PIN -~ safety. soeeerieiiitinniesroneoenornnnnnnns 3
18 195- 530 WASHER - plain I1/2" Z P e i o v s e v e snsonanssncnnnanens 8
19 C 14630 ROD - liftadjust «v..vveunnnunennn Cr e eer e 1
20 C 14265 PIN - clevis1/2" « v v. o . el e e Pienrasane 3
21 € 14831 ROD - it v v vt cnnnnaannnnuana e rree s e a e . 1
22 132- 310 ' PIN - cotter 1/8" X 1" ZP + v vvnneivennonesrnasnanns 7
23 € 14602 - - LINK-center lift o « o v e v v v v S e nec et 2
24 C_ 10952 CLEVIS = 1/2" 4ttt et e e em e e me e e vineennannen, 2
25 141- 58 PIN - clevis 1/2" ZP v v nenvnneennncnaans terieenen 2
26 129- 105 NUT - 1/2"NCheXZP v eovorunnnnnonnn T 2
27 C 11985 ROD - pull. . . . . N e 2
28 C 14235 | FRAME ~-mower Lift . v o s v e v e nwwun teeea e Pas e . 1
29 C 12571 SLEEVE - 1ift rod. « » « « « « e, e el
30 131- 165 .NUT - 1ock 1/2"NChex ZP v vt vvunas e e PEPI PR «e 1
31 111- 317 BOLT - 3/8" x 1" Rd, Hd. 8q. Neck ZP .. vv v 0u PP _—T
32 C 14239 DECK - rotary mower 38" v v v v v iv vt onsonnanaosamenaa 1
33 131- 172 | NUT - 10ck 3/4" NFBEX ZP crv o vo e e oneennnnnnn. e 3
34 A 70404 DECAL - "CAUTION SPINNING BLADE" v+ s acssecasssnn 2
35 C 12664 DECAL ~ "ASA™Safety ...... P r e eer s et et 2
6 C 12519 DECAL- "NOSTEP" st estanrssossarassssansnnsas 2
Printed in U, 8, A, . - June 1969




.r'

-

13

CASE ROTARY MOWER, GRADER SLADE AND DUMP CART

REF. PART NQ.
I . ¢ 14273
2 ¢ 14273
3 C 14603~
4 1B7- 1038
5. C, 14893
6 C 12252
7 C 109019
8 131- 178
9 ' 195- 522
10 C 12251
11 C 14768"
12 ¢ 12267
13 ¢ 14131
14 C 14482
15 C 12253
16 126~ 19
17 ¢ 10898
18 195- 530 .
19 € 14630
20 C- 14265
21 C 14831
22 132- 310
23 C 14602
24 C 10952
25 141- 56

28 129- 105

. 27 C 11985
28 C 14235
29 C 12571 °
360 131- 165
31 111- 317
32 T C 14238

- 33 131- 172
34 A 704047
35 C 12664
|36 - C 12519

Printed in U. S. A,

MODEL F 42, 44" ROTARY MOWER

220 AND 222 COMPACT TRACTORS

DESCRIPTION

REQ'D,
GUARD - deck belt, LLH: . uveusnreennnnan e 1
GUARD - deck belt, RUH. v o e v e v ensonsouanosonmanenns 1
COVER - deck belt, front....... P
'SCREW - '1/4" x 1/2"" self-tapping hex . . o o o oo oo oo, 10
. BELT -mower drive .. i vivu e eecnceaaaas ea e s seal
PULLEY - mower deckdrive .....,..cc000.. haseasnaa 1
BELT - mower deck driven ...... et accaan P
NUT - 10CK 3/B" NC heX Z P4 v v ev v v cleseenencefasananssl
WASHER - plain 3/8" ZP .. ...... et ie it ve.?
PULLEY - deckidler .o ovunnnoneodetveiineennns veol
. SPACER - idler bracket + . .00 0. .. el eeeraenes Vel
LINK - bottom lift L.H.. oo v vvon ... e e feea2
BRACKET -deck idler v v v v v v v e vmnss fesmeanneennnes |
SPRING - deck idlers v o v v o s o S v eeronnnanes I |
PULLEY - mower deck. .. .. e e .. \ ............... 3
KEY - Woodruff #11 + v v v v v .. e R 4
PIN-safety c o vvvevinnennnnsnoennboapenssensneas 3
WASHER - plain 1/2"-2P ........ R e e ecaneaen v..8
ROD - lift adjust v v'e e v v v v s canmancens L |
PIN -clevis 1/2" . vt v v v e v vnns S .3
ROD = lifte s s oo vnvevnnenenaerarons TP |
PIN - cotter 1/8" x1" ZP v v v v v v nvnnmans Vevseavnnnaas 7
IINK - center lift ... v i c o o v e n e ve ;......' ............ w2
CLEVIS - 1/2", s veensnens \ ........ 2
PIN - clevis 1/2" ZP it eevennnnnnenns oo ernennns 2
NUT - 1/2" NC heX ZP v v v o oo mnnns AP 2
ROD-pull . .s it iitternnnanneanss \R .......... 2,
FRAME - mower lift . ... ........ s sas e e, 1
SLEEVE - liftrod . ........ O 1
NUT - lock 1/2" NC hex ZP...... s e 1°
BOLT - 3/8" x 1" Rd, Hd, Square Neck ZP .. v oo e ecnonnns 1
DECK - rotary mower 38" . .......... e e e \ ......... 1
NUT - lock 3/4" NF hex ZP. .... Cere e e 3
DECAL ~ "€AUTION SPINNING BLADE" » ! v vuu.. \ ........ 2
DECAL - "ASA" Safety ... o v v i v v s s ns e e s ele a e 2
DECAL - "NOSTEP" .. .vevu.. Che e LS 2
| : \
H

June 1969




19

®

——

g
&

Ofs:)

~-0

Yo 3 5°

6

“

A

CASE. ROTARY MOWER, GRADER BLADE AND DUMP CART

MODEL F 44, 44 ROTARY MOWER

/ ‘ .
442 AND 444 COMPACT TRACTORS - '
REF. PART NO, ‘ DESCRIPTION . REQ'D,
T C 14272 GUARD - deck belt, LLH, ...... "essea N R |
2 C 14273 GUARD - deck belt, R.H. ..... ieeereeneaiaaas R
3 C 14603 COVER - deck belt, front ...... et e PR e arasa .1
4 187~ 1036 SCREW « 1/4" x 1/2" Self-tapping HEX .+ evs i o o o o o oo ess .. 10
5 C 14894 BELT -~ mower drive . ..... s rraes P R et arenens 1
6" T 12252 PULLEY - mower deck drive. . . o v v vveeroecannsnannnaasl
7 C 10919 BELT - mower deck driven,..... e s s ssreeaamuaa PR |
8 131- 178 NUT -lock 3/8" NChex ZP% . v 'is v vesnnnsanann Feaaae 2
9" 195- 522 WASHER - plain 3/8" ZP". . ........ O .. 2
10 C 12251 -PULLEY -deckidler. ........ e .1
11 C 14768 - SPACER - idler bracket ..... ... . s s ecerr e e eannsen 1
12 C 12267 LINK ~bottom It TLH.. o s st et ettt vvnnvoonenonneans . 2
13 C 14731 BRACKET - deck idler . v a v o v o e eanesasaenas e veares 1
14 C 14482 . SPRING -deckidler,....... R N T T I 1
15 C 12253° . PULLEY -mower deck .. e.eueesesens e e e fedaras 3
16 126~ 19 KEY - Woodruff #11 ., ... .0 ee v se PP R .. 4
17 C 10898 . PIN - safety ..... e e e e eaea - 3
18 - 195- 530 WASHER - plain 1/2" 2P . .. it s i tnennncacnananesns . 8
18 C 12328 ROD - liftadjust . ....... s e e e C et weveaassans ael:
20 C 14265 PIN - clevis 1/2". ..... easassreseessrssnsatsananaa 3.
21 C 12330 . ROD-Ift | ... ... ieronnnns s sesrreseaaonae aneal”
22 132- 310 . PIN - cotter 1/8" x 1" ZP i i peuense cessseanaall
23 C' 14602 LINK -center lift . ......ciicriinnennnsa cessssssnana 2
24 C . 10952 CLEVIS -1/2" ..... e e e s e s uce s e e o n e saaaaa P
26 141-; 56 - PIN-cleviS 1/2" ZP .. .. ittt vreems s anesonanaannnas 2
26 129- 105 NUT - 1/2"_NC heX ZP . . i v tne i en e b eeet e e 2
27 C 11985 ROD - pull ..., i iiinsnt s ennanssonannns 2
28 C 14235, FRAME -mower ift . ... .00 ittt rinennerennnnnoarse 1
29 C 12571 - , SLEEVE-Jiftrod..,........ garesecanensaanesennn 1
30 131- 165 % NUT - 10ck 1/2" NCReX ZP. . s s vacenncuncncnnnnsnas 1
C31 0 111- 219 “BOLT - 3/8" x 1" Rd. Hd. Square Neck ZP v v v v vvvrvnnnn. 1
32 C 14238 DECK ~ rotary mower-38™, . . ... 0. reenennonn .
33 131- 172, NUT - 10ck 3/4" NF heX ZPu v v v vt veseessnrennnsnnness g
34 A 770404 DECAL - "CAUTION SPINNING BLADE” ., s s v e vvevsvasanes 2
35 C 12664 DECAL - "ASA" Safety . .o vvvenrnrveneanss eeraeaens 2
36 C 12519 ~ ‘DECAL-'"NOSTEP",........ feme e ces2
~ i | r
£ { ‘
]
& ’

Printed in U. S, A, ’ : _ " June 1969




" USED ON MODEL F40 S/N 49858 AND AFTER
. . USED ON MODEL F42 S/N 47117 AND AFTER @
B USED ON MODEL F44 5/N 48483 AND AFTER

IS

.

‘REF. PART NO.
1 C 10463
L2 C 12264
3 C 12249
) 4 C 12256
5 C 14813
6 C 14811
7T . 14978
8 C 12236
. 9 113~ 267
- 10 1895- 522.
) ;f 11 129- " 103
‘ j 12 131~ 179
13 . 192- 21
) 14 193- 30
; 15 175- 420
16 € 14262
. . . . 17°.C 14264
) 18 C 14289
‘ , © 19 C 10888 °
20 C 14869
- 20 C 14868 .
_ ' - . 21 © 111- 362
- ~' — : ) » e 22 182~ 21
.. *  USED ON MODEL F40 PRIOR TO §/N 49858 " ‘ 23. Taes. o
. - USED ON MODEL F42 PRIOR TO S/N 47117 2 C.ladke
.- USED'ON MODEL F44 PRIOR TO S/N 48483 ' "
| 2T N
1 129- 103
- L2 192- 21
| . .3 -C 12255
| ) 4 C 12264
- 5 C 10463
6 C 12249
| ‘ 7 ¢ 14271
; 8 C 14269
S ¢ 12238
_ 10 C 14262
. . 11 C - 14264
. 12 C 12256
- 13 113- 257
_ 14 111- - 362
% 15 ¢ 10898
' . 16 113~ 258
17 C . 12218
17 C - 12219 -
17 ¢ 12281
17 C 12282
' Printed-in U. S. A.

-

S ~ C CASE ROTARY MOWER, GRADER BLADE AND DUMP

-

DRIVE ASSEMBLY

DESCRIPTION -

PULLEY - idlerdrive «+» =« vocn s,
BUSHNG-idlerpulley-~---i------------
SPACER - idler pulley
BRACKET - pivot R.H, ~.o v i v v ool o ceses s
BRACKET ASSEMBLY .......... e s
BELLCRANK :-ac-vu.. s e cee e
SPACER - bellcrank « « « s « « a s s =y -
SPACER - idler bracket .......... e s e e
BOLT - 3/8" x4" NCheX ZP .+ v et e v v v e ..
WASHER - plain 3/8" ZPu ¢ v e e vt ecvnnan cen
NUT-3/8"NChex ZP v+ v evwreeancennn
NUT - 10ck 3/8" NCREX + v -cvvenennnn
LOCKWASHER = 3/8" ZP v o s veuucuunnn
LOCKWASHER - 3/8" internal tooth + .. ......
SCREW - 3/8" x3/4" NCtrusshead « « v+ e v v
PIVOT - adjusting 70d ++ e v e v e v e v nnnan .o
BOD - belitension » ¢ ¢ 4« e e e e et v v i v v  van
NUT belt tension -+ + v o tee e a i e o v EERErE
PIN-safety o« er e iininieensnneanan.
. BRACKET - mower mounting R H ..... R
BRACKET -'mower mounting LH, .- - - .. ... .
" BOLT - 3/§" x 1" NC Rd. Hd, Square Neck --...
LOCKWASHER - 3/8" ZP « .+ e v v nunnna v e
NUT -3/8"NChexZP « e vveeeenrnnentn,.
SP‘RH\IQ ............. e e rra s
h,\__‘-

DRIVE A§SEMBLV

NUT - 3/8" NC hex ZP-.

BT S 4 4 2 4 & s s e EoEw e e

" 220, 222 AND 442 COMPACT TRACTORS

LOCKWASHER -'3/8" ZR ., ... ..... ... ... e
BRACKET -~ pivot L.H. | ™. ... ........ e et
BUSHING - idler pulley |, , ™~ . . ............. e
PULLEY - idler, _ , , .. “‘“ ........
SPACER - idler pulley , ., . ... .. "t e o e nn . T,
CLAMP - tube _ | _ .. A T g e o o
NUT - belt tension _, ., .. ... e e T——
SPACER .. _...... e e e A
PIVOT - adjust rod _ , ... ...... R
ROD - belt tension |, _ ., __ .. .... e e e wenea

BRACKET - plvot R.H,

Pm-'sa-fety ........ S G
BOLT - 3/8" x 6" NC hex 2P .. /. .~ . 77
BRACKET - mounting R.H. (220 a d 222)
BRACKET - mounting L.H. (220 and 222)
BRACKET = mounting R.H. (442)

BRACKET - mounting L.H_ (442)

LR R T I TR I I
LR R I I T A N R T I B A R Y

B e e el el I IR e e T T I e G I N W ]

June 1969
\

Y

i 17

CART

™,
““““““




—l ~ !
o 19
CASE ROTARY. MOWER, GRADER BLADE AND DUMP CART
MODEL F50 AND F54 GRADER BLADE - ' -t

220 222 442 AND 444. COMPACT TRACTOR

EF. PART NO, DESCRIP'I‘ION . REQ'D.

R
1  C 10870 BLADE ASSEMBLY - 44" 220 aNd 222« « + < v s v v v enonnnnan 1
1 C 14442 BLADE ASSEMBLY - 54" 442 and 444 « « -« - . . EERRRY RN
2 C 10873 PIVOT ~DI2AE « v v v v v s cnnvucnnneennnnnns e P
3 C 10968 BHOE - 8Kid » s a e v v e s v aonnunannnenannnsne fheeaeaa 2
4 25- 108  NUT - 1/2"NCHEX o« e cvnvnnncennnn R I TP
5 C 11049 BOLT - 3/8" x 10" NC Rd, Hd. Square Neck - « - » - = o s a o v o o .1
(use with C1092] trip spring)
5  111- 342, BOLT - 3/8" x 1" NC Rd. Hd. Square Necke -+« v« v s nvuennss 1
8 C 10921 SPRING = ET4D + + -+ 2 v v v v aaa e smmnesmnnns e i
7 - 195- 538 WASHER - 3/8" Plam ............................. 1
8 C 10896 WASHER - CUP «+ s a0t nvnscavennnnnnees et aneens 1
9 1292 1083 | NUT - 3/8" NC HEX « + « « o v v ennvennnceeas e e 1
10 113- 447 BOLT - 1/2" X 3-1/2" NCHeX - = v+ S vernaronnnnnasnnaa]
11 92- 8 LOCKWASHER ~ 3/8" « v 00 envunnnnnn e tasaenaaa 1
12 11- 516 BOLT - 5/16" x 1" NC Rd, Hd. Square Neck «-+vovvmnaanns., 8
- 13 92- 5 " LOCKWASHER - 5/15" ............... PRI I 8
\l 14 25- 105 NUT = 5/16" NC HEX + v+ o v oounmunmnnoncenssonnensea. 8
. - 15 132~ 48 8 8 0 1 = 2
' a 16 C. 10888 . PIN -.locking «rs. ..o .. B e, 1
b 17 C 15265 ° FRAME - grader undercarnage F50 «-veennn Feeeee e 1
' 17 C 15027 FRAME - grader undercarriage, F54 -« .s... ereeaeaas 1
I 18 C 10952 YOKE ~ CleVIS« v o o v s v ur . e, et 2.2
‘ 19° C 14601 ROD - front mounting. adjust, F50 « - « » « » < v v v o v oo es s 2
| 19 C. 12328 . ROD - front mountirig adjust, F54 » « « « - vev + . - . . ceeeeans 2
| 20 € 10820 PIN - clevis 5/8"- « e vt Ve v e vt e nnnn e e 2
| 21 C 10898 PIN-safety « o v o v v e i v enneens e r e e be e .o d
i .+ 22 1132~ 26 PIN - cotter 3/32" x 3/4" v e v v v vt v v v n .. e e a e s aet e 9.
| 23 141- 56 PIN -clevis 1/2" v o v e st et nnnn crensaaancass .ad
| 24 € 10967 BOLT - 3/8" x 3" NC Hex, F50 -+ v ieveujmnnnocnnnnnnnsa 1
I 24" C 14474  BOLT - 3/8" X5 "NCHEX, FSA “ o v vvnvnenrnneensenanns 1
I 25 C 10965 - PLUG - spring adjust » = » s s« « = -+ L | ‘ .
! 26 C 109868 SPRING - Lift 258iSt « » » » « « « f e e 4 eersaas st esenen 1
t 27 C 10871 EDGE - cutting .. . ... RTINS Pttt eeaaaetnnsnn 1
/ 27 C 14440 EDGE - cutting 54" + . s v v v . .. e e e 1
‘ 321- 264 DECAL ~ "CASE" + v evsavrnnnnnnnas Ceetveesteaaan]
"Printed in U, 8, A, . , , June 1969




: : o210
CASE ROTARY MOWER, GRADER BLADE AND DUMP CART
\,,). MODEL - EEO DUMP CART
.220 222 442 AND 444 COMPACT TRACTORS

! REF. PART NQ. - DESCRIPTION - c REQ'D.
1 C 13748 BODY" “«*++ -t ¢ancerenna. e e s s e e e s _/.1 '
2 cC 13547 TAILGATE *** * < ¢+ v ects.aa D T T L 1
. 3 131- 176" NUT - lock 5/16" NC Hex Zinc Plated =+ * ++ =+« « - Tttt e 1
.4 . 195- 2027 WASHER - 11/32" ID Zinc Plated » » ¢+ =« e v v v u e an .. e 1
5 C 11942 SPRING - release --------- L I R N A e e, 1 .
6 C 13859 LEVER_ release RIS -'- T T 1
7 113- 111 BOLT - 5/16" x 2-1/2" NC Hex Zinc Plated * = -+ + - -+ eecva.. 1
8 131- 178 NUT—10ck3/8"NCHex-ZincPlatecl""""""""'_""4
9 113- 206 BOLT - 3/8" x°3/4" NC Hex Zinc Plated * - =« +« v =neann R
10 C 14072 TONGUE - front * * = »* ¢+ = s 0 v .. A A T R P 1
11" C 14073 TONGUE - rear- * .-- L T T T T 1
12 195- K33 . WASHER - plain I ae e BT T T T - e d
" 13 321- 284 DECATL " " ® % = ¢ ¢ 4t st e st e T e m e s 4 e e e 2
Coa 14 o 14221 BUSHING - flanged - * * R R R R A AN PR 2
: 15 A 170068 WHEEL - centered hub (used with C13920 axle}s s s o eoan, 2
16 219- 1 FITTING - lube » * * = ¢ 2 5 = = ¢ 2 2 2 s e aauonnosan EE R R RN 2
17  C 13920 SHAFT - axle 33-3/4" (used with AT0066 whéel) = » » + « == 4« - 4 1
18  C 14080 SHAFT - axle 34-21/32" (used with C10531 wheel)r ~o--vennn, 1
19 132- 308 - PIN - cotter 3/16" x 1-3/4" Zinc Plated « =4 « = = » R IR 2
20 C 14081 SPACER - wheel (used with C10531 wheel} -+ ¢ === r s 0 enn e 2
. 2 C 10531 WHEEL - offset hub (used with C14080 axle)* <= - = s v v e v eran, 2

Printed in U.S,A. : ’ K June 1969




NUMERICAL INDEX

NUMERICAL INDEX

23

PAGE REF. -

PART * PAGE REF. PART "PAGE REF."  PART 'PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NoO. " NO. NO. NO. NO. NO. . NO. NO. NO. NO. NO. NO. NO. NoO.
A 70066 21 15 C 12219 17 17 C 14262 17 16 C ' 15027 19 17 131- 178 15 8 1
| A 70404 11 34 C 12238 17 . 8 g iggﬁ i; i% C~ 15265 19 17 131- 178’ 21 8 ]
A 70404 13 34 C 12236 17 9 ‘ ; 131- 179 17 12
A 70404 15 34 C 12249 17 ‘3 - C 14265 11 20 HARDWARE CODE NUMBERS 132- 26 19 22
A 10514 g9 28 C 12249 17 8 C = 14265 13 20 11- 516 19 12 132- 48 19 15
A 70524 5 26 C 12251 - 11 10 . € 14265 15 20 15- 612 5 4 132- ' 306 21 19
A 70524 7 26 C 12251 13 10 ;€ - 14263 17 8 15- 612 7 4 '132- 310 5 13
A 70524 9 26 C 12251 15 10 C 14269 17 18 15- 612 9 4 132- 310 7 13
C 10463 17 1 C 12252 11 6 c 14271 17 7 25- 105 19 14 132- 310 9 13
C 10463 17 5 C 12253 13 6 C 14272 13 1 25- 108 19 4 132- 310 i1 - 22
C 10531 21 21 C 12252 15° 6 C 14272 15 1 92- 5 19 13 132- 310 13 22
C 10807 5" 1 C 12253 11 15 C 14273 13 - 2 92- 6 5 T 132- 310 15 22
C 10807 7 1 C 12253 13 15 C, 14273 15 2 92- 6 7 7. 138- 2033 5 18
C 10807 9 1 C 12253 15 15 C 14275 11 2 92- 6 9 7 138- 2033 7 18
C+ 10808 5 8 C 12255 - 17.° 3 C 14276 11 1 92- 8 . 19 . 11 138- 2033 9 18 i
‘T 10808 7 8 C 12256 17 4 «C 14358 5 16 111- 317 11 3 141- 56 11~ 25 - .
C 10808 9. 8 C 12258 17 12 C 14359 7 16 111- 317 13 31 141- 56 13 25
C 10810 5 3 C 12281 5 8 C 14359 g 16 111- 317 15 31 141- 56 15 25 -
C 10810 7 3 C 12262 7 6 C 14361 7~ 17 111~ 342 19 5 141- 58 19 23
C 10810 9 3 C 12262 9 6 C 14361 9 17 111- 362 5. 19 175- 420 17 ‘15
C 10820 19 20 C 12264 17 2 C 14375 7 15 111- 362 7 19 187- 1036 11 4
C 10822 5 10 C 12264 17. 4 C 14375 9. 15 111- 362 9 19 187- 1036 13 4
C 10822 7 10 C 12287 11 12 C 14429 5 17 111- 362 17 147 187- 1036 15 4 .
C 10822 9 10 C 12287 13 12 C 14430 5 15 111- 362 17 21 192- 20 5 23
C 10870 19 1., C 12267 15 12 C 14440 15 27 113- 11 21 ' 192- . 20 7 23
C 10871 19 27 C 12281 17 17 C 14442 19 1. 113- 103 5 25 192- 20 9 23
C - 10873 19 ° 2 ©C 12282 17 17 C 14474 19 24 113- 103 7 25 192- - 21 5 20
C 10888 19 16 C 12328 ;15 19 C 14482 11 14 113- 103 9 25 192- 21 7 20
C . 10896 19 g8’ C 12328 19 19 C 14482 13 . 14 113- 206 21 9 192- 21 9 20 .
C 10898 11 17 C 12330 15 .21 ¢ 14482 15 14 113-- 257 17 13 192- 21 17 2
: C 10898 13 17 S C 12518 - 5 27. C 14482 - 17 24 113- 258 17 16 192- 21 17 13
| C 10898 15 17 © C 12518 9 27 C 14601 19 19 113- 287 17 . 9 192- 21 17 22
; C 10898 17 15 C 12519 11 36 C 14602 11 23 113- 447 19 °° 10 193- 30 17 14
. C 10898 17. 19 C 12519 13 6 C 14602 13 23 115- 206 5 5 195- 108 5 14
| C 10898 19 21 C 12519 15 36 . C 14602 15 23° 115- 206 7 5 185- 108 7 14
' C 10899 5 2 c 12571 11 29 C 14803 11 3 115- 206 9 5 195- 108 .9 14
C 10899 7 2 C 12571 13 29 C 14603 13 3 "126- 19 11, 16 195- 522 ° 11 9
C 10899 9 2 C 12571 15 29 C 14603 15 3 126- 19 13 16 ©195- 522 13 9
C 10019 13 7 - C 12627 11 7 C, 14608 9 29 126- 19 15 16 195- 522 15 ‘9
C 10919 - 15 7 C 12664 11 35 C 14830 11 + 19 129- 102 - 5 22 195- 522 17 10
C 10921 19 6 . C 12664 13 a5 C 14630 13 19 129- 102° 7 22 195- 530 11 18 -
C 10942 5 11 - C 12664 . 15 35 C 14631 11 21 129- 102 9 22 195- 530 13 18
.G 10942 7 11’ " C 13165 5 12 C 148631 13 21 129- 103 5 21 195- 530 15 18
C 10942 9 11 C 13165 7 12 C 14731 11 13 129- ' 103 7 21 195- 533 21 12
C 10952 11 24 C 13165 9 12 C 14731 13 13 129- 103 9 21 195- 538 19 7
C 10952 13 24 C 13547 . 21 2 C 14731 15 13 129- 103 17 1 195- 2027 21 4
¢ 10052 15 24 C 13788 21 1. C 14768 5 24 129~ 103 17 11 219- 1 21 16
C - 10952 19 18 ¢ 13859 21 6 C 14768 7 24 129- 163 17 23 321- 264 19 :
C 10865 19 25 G 13920 21 17 C 14768 9 24 129- 103 - 19 9 321- 264 21 13
; . C 10966 19 26 C 14072 21 10 C 14768 11 11 129- 105 11 26
5 C ' 10967 19 24 C 14073 21 11 " C 14788 13 11 129- 105 13 26
! C 10968 19 3 C 14080 21 18 C 14768 15 11 129- 105 15 26 -
C 11049 19 5 C 14081 21 20 C 14811 117 6 131- 185 11, 30
B C 11842 21 5 C 14221 21 14 C 14813 17 5 131- 1865 13 30
C 11985 11 27 C 14235 - 11 28 C 14868 17 20 131- 165 15. 30
C 11985 13 27 C 14235 ' 13, 28 C 14869 17 20 131- 172 11 33
C 11985 15 27 C 14235 15 28 C 14893 11 5 131- 172 13 33
. C 12177 5 9 C 14238 13 3z C 14893 13 5 131- 172 15 33
Cc 12177 7 9 C 14238 15 32 C ' 14894 15 5 131~ 176 c 21 3
c. 12177 9 9 . C 14239 11 32 C 14978 17 7 131- 178 1 8
C 12218 17 117 C 14262 17 10 ' 131- 178 13 8







- . - ‘
B . . ’
I .
e . . . .
. . ~ A e
) . . .
. ‘ . ’ .
- : ' -
. * . - : . : - ' ' ) : ‘
. ' b - U- ! i
o ' v )
. ! il
. - ) ' )
4 - |
. .
. y =
X ‘ - B 1 ‘ i ' ' -
2 r - . o ' ! ) I
- - - b ’
. 3 . . . .
. B - ‘
. - . . !
) ‘ B
I
’ b | '
v ' ) ‘ | ’
v ! ’ - ‘
N l . . - . :
4 ) ‘ ‘
-y - A |
. ) .
. - ) ! '
‘ . . ¥
' - ' * '
- ) -
- ‘ I
. ! ’ .
'
. -
R v
3
-
&
] .
i . o
i
v - ' )
s N ’ l
. ~ B ’
, ) r . : " ’
. ’ : N ' ’
< . o




[X]

Y




F46 MOWER . - o -
FOR 442 AND 444 R - , | ’
COMPACT TRACTORS e B )
Parts Catalog A1134 ' ; ALPHABETICAL INDEX -

T

- Print Shop 3000 8-76 N I ) !
. N . PAGE - GRID ' : .

Note: This catalo’g replaces'the previous ) ‘ . .
- issue'- 1134 - which is obsolete . AXI oo L 7. 8 - L )
) - . E4 ' g . ¢

5 CL - ' ' and should be dlscarded . . _ Belts, Drive ., ...............
- 5 . Belts, Driven ................

4"  CASE MODEL F46 48" ROTARY MOWER . Blades -..........o
i . ) Deck.............ooiii, .

)

~ - — — _ 5 Guards ... il
) . . % _ ‘ ) Housmg, Spindle ............. E6 -
1_ o MOWER SERIAL NUMBER | _ . ] Lift Assesmbly. .. 1 Es
AL . S ' . Pulleys ... ..... e . E4.
: : - s B . . o . . . - . Rear Wheels . ....... . - ES -
) _ . ‘ . ; L . Rod, Lift Adjusting . ... ... ot * E8
{ » s ) Spindles ........... e . . EG
. .
. ‘ NOTE: See grld A2 for o o )
) ‘ ) . E80, E84, ’FSO F84 Snoweasters . s
3 -]
¥ . » ' i S . -
" JNOTE: See grid C2 for - . ’ : . .
‘ F40, F42, F44 Rotary Mowers | L
F50, F54 Grader Blades ) o _
EG0 Durmp Cart . : o . = . |
0 v ,"‘
- / ’F’
/ ; -
i ’ ﬁr -
» . ' . . . ! - Sy ; ‘ '
‘ - g -~ | -
! S . ) o ' ’ .- - , .
I . - - i . / '
- - - ‘ ' =, " .
c - DESIGNATIONS - - TRACTOR APPLICATION . e /
- — . T - - , , . "- 5 ) e o
| MODEL F46 - 48" ROTARY. MOWER | ° MODEL5442 AND 444 - | . S S e, - :
' ’ & ,‘ ’ D
. - . C f ’
';° _ : . ‘ - . - .
. </ :
W il N . * /' " a




0o T B

CASE MODEL F46 48" ROTARY MOWER
DECK, PULLEYS AND BELTS .
442 AND 444 COMPACT TRACTORS

EF. PART NO. - DESCRIPTION

HE . . :
Printed’in Ui5;A. ) ‘May 1976

; - . REQ'D

€ 14960 PULLEY - deck drive- « - -« o v a v .. L LI 1

C 714962 PULLEY - spindle, center « « » « v o0 v oot e ernl

C 14961 PULLEY - spindle, outhoard » -+ = = = s e e s sttt e s v nnnn -2

13i=' 172 NUT -10cK 3/4" NF Z. P, s+« vt v te v e mmssantnnoens ereal

131- - 152 NUT - lock 3/4" jam NF Z.P, v euecun. . B

' 195- 545 WASHER -~ plain 3/4" Z. P, v v vt v vee s nennnoneceennsreal

131- 178 NUT -1ock 3/8" NC heXx Z.Pit c « v v v s e nnenvnnn -

©195- 522 WASHER - plain 3/8" Z.P. « st v i e e e v nnneennens e ena 2

¢! 12251 PULLEY - deck idler« - .+ ....... I |

10 195- 530 ° WASHER - plain'1/2" Z.P. .. ....... R TR, |

11 C 14482 SPRING - d€CK 11ET: = = s v v v 4 s e emcnmavensonnnnnneenal

12- C 14731 - BRACKET ~deck 1d1er- v o t o v 4 o o n e v s st nncnnneme A |

13 C 14768 SPACER - idler bracket « + « v v v cc v a v fr s et e e L |

14 C - 22708 BELT -mowerdeck - ¢« v s v sn s ae s s s essnileeneeanen s 1
15 111- 317 BOLT - 3/8" x 1" NC rd, hd., squareneck Z.P. + v v e v e vevweo. 1 -

16 C 14888 DECK - mower 48! . ...... cta e R R I, |

17 C 23810 12303 i W R |

18 C 14892 SHAFT - rearroller « . v oo uua. e |

19 A 70514 ROLLER - 2-1/2" X 2-3/8" rubbery « e v v v v s vsnmancneadas 2

20 195-.‘108 WASHER-plainS/B" -------—---\.-‘----‘o---c------‘--4

21 132- ‘\3-10 PIN - cotter' 1/8" X 1" Z. P s vt s e s v v ctmmamnnn “ e s e 2

A 70404 DECAL - "Caution + e e = = v+ o« et caan e D

C 12-’}%19 DECAL = "NOSTEP « « + « « v o v v v v e e el 2

C 12664 DECAL - ASAsafety’ - - - etvnennnnsivniaansin 2

C 14969 DECAL - level indicator=v = « v v v v s s s asaionnsoesnnenns I

~
>
‘/‘\/ -
~




-
Mt

CASE MODEL F46 48"’ ROTARY MOWER

-~

BLADES SFINDLES AND DECK COVERS
442 AND 4344 COMPACT TRACTORS
REF. PART NO. T DESCRIPTION REQ'D
1 C 14940 GUARD - deck Delt, Jarge « « v e v v v m e 6 e nee v tennstsotsnn,, 1
2 C 14939 *° GUARD - - deck belt o 1
3 . 187- 1036 “. SCREW - 1/4" x 1/2"'NC hex self- ~tapping « - cede e, 9
4 C 17888 DECK - MOWer 48" - o it it e et e et s eeae e 1
5 C 176686 HOUSING - mower spindle (also order {2) A632’?9) ........... 3
6 C 14886 BLADE - mower, outhoard 17" o v v v o o v i ve e v s me e e eenn 2
7 C 14885 BLADE ~ mower, center 16" . otv v s v v i s vt e er v wn.. PR |
8 A 170280 BEARING - spindle .. ..... e e ettt et e e 6
9 . C 10810 SPACER\- bearing .. . ..... oot e e ennas e, 3
10 15- 612 BOLT - 378" x 3/4" NC S S N C e aaeae. 12
11 92- 6 LOCKWASHER - 3/8". . vV u v e i ee s e ee e 18
12 115- 206 BOLT - 3/8"x 5/8" NC hex. R 6
13, C 10808 SPINDLE - outboard . s e e e e e 2
14 C 14926 SPINDLE - center ... .. \ e e et e, -1
15 C 10942 WASHER - bearing seal. B 3
16 C 10822 WASHER - mower spindle . . ., . e e et i i, 6
17 126- 19 KEY - #11 Woodruff . ... .... S T 4
18 195 545 WASHER - spacer, center spindleh o v v vu v s vn s in oo, 2
19 C° 14775 BRACKET - axle R H.e o v v v o . .. e et e m et e e 1
20 111~ 317 BOLT - 3/8" x 1" NC rd. hd., square neck 0 2
21 192- 21 LOCKW ASHER - 3/8”ZP e et el
2 129- '

Printed in U.S, A,

(N

May 1976




CASE MODEL F46 48" ROTARY MOWER -

DRIVE ASSENBLY |
442 AND 444. COMPACT TRACTORS

®
4 . N
REF. PART NO. DESCRIPTION - REQ'D
1 C 10483 PULLEY - idler drive « + '« s s ¢ v o s s v m o v v an e v .2
2 C 12264 BUSHING - idler pullgy - ¢+« v v v v e u. e aae e cveeae 1
3 C 12249 SPACER - idlerpulley » = » + ¢ - = -+« ===« .. SRR SRR 1
4 C 122586 BRACKET - pivot R.H.. . . ... T
5 C 14813 BRACKET ASSEMBLY (early production). . . . . . e 1
- ] C 14811 BELLCRANK (early production). « « « « - - - . R T |
7 C 14978 SPACER - bellerank (early production) - « -« + .. P |
8 C 12236 SPACER -~ idler bracket - « = v s v v s v v n v P seeasn veana 2
9 113- 287 BOLT - 3/8" X 4" NCHeX Z P o v e vt veneansanenensnns 95 -
, 10 195- 522 ‘WASHER - plain 3/8" Z.P. =+ vyt v e vtacrnnn. e cveada 1
- 11 129- 103 NUT - 3/8" NC hex Z.P.v v v v v v v R
. 12 131- 179 "NUT - lock 3/8" NC hex e o s - « - et e e |
13 192- 21 " LOCKWASHER - 3/8" Z.P. + v e s vt v nnnnnan e aieeeed 2
14 183~ 30 LOCKWASHER - 3/8" internal tooth + -« c e v v v v v v v v u v s
15  175- 420 SCREW - 3/8" x 3/4" NC truss head: + « + s's s s + s e v v u . P |
' 16 C 14262 PIVOT - adjusting rod, - « - = - - » R -1
17 C 14264 ROD - belt tension =« « -+« « . R ' . + 1
18 C 14269 = NUT - belt tension « « « « « « - EEEEE . .1
18 C 10898 PIN - safety oo s v v cvecnnnnnnn s . 2
20 C 14869 BRACKET - mower mounting R.H. » « + » « » _ <1
20 C 14868 BRACKET - mower mounting L.H, » ... )/-’ ------------ RY
21 111- 362 BOLT - 3/8" x 1" NC rd. hd., squar}neck ..... ety 2
22 192- . 21 "LOCKWASHER - 3/8" Z.P. ¢ v ¢ e i v e e e e O 2
23 129- 103° NUT-3/B"NCheXx Z.P.v v v e oies.. e e D
24 C 14482 SPRING...0...... ceee e e cerenan N |
25 C 15930 BRACKET ASSEMBLY (laté production) :
26 C 15962 BELLCRANK (late proddction)
27  C 15931 SPACER - bellcril}k/(iate production)

REAR WHEELS, A/XL.E AND LIFT ASSEMBLY

1 C 14773 AXLE - rear wheels «+ s oo v vvunnan cee e e e P
2 C 14932 BRACKET - axle mounting - - « - . . - . e e e 2.
3 187- 1036 7 BOLT - 1/4" x1/2" NC hex self-tapping « « « « « « « eereeeaeae 4
4 C. 195567 WHEEL - rubber. .« o oo it it it i iienssnnnnneass 2
9 C 14866 - STUD-wheel. oo e ennennn e e e e e 2
6 195 533 WASHER - plain 1/2% 2P, . .. .. e eae e ce-. 8
- 29- 103 NUT - 3/8" NCheX Z.Peat v v e vsiminenonneneennna ee a2
8/}92— 21" . LOCKWASHER = 3/8" Z.P. « ¢« v v nvnnn Gt et ese e 2
9 C 14933 "J" BOLT - short + e ve v, e e S .2
-/10 ©o192- 23 LOCKWASHER ~ 1/2" Z/P, « ¢ ¢« « v v v n. seesaararsenann 4
e 11 129- 105 NUT -1/2"NChex « «» - et a e e e s e esd
©12 195- 530 WASHER - plain 1/2" Z,P, « + t e v e et v s et cnnnnsan ces-
13. 132- 310 ' PIN-cotter 1/8" X 1" « v vvurnnn e e e feiieeass B
.14 C 14642 FRAME - mower lift «+ =« acvere.-. S R TP 1
©15 C 14643 BRACKET - height Adjust - « = e s's s o s v v s svasncnsoenns 1
16 C  1493% SHAFT - height adjust « » e« s e 0 v e e e e eudeieinannnan |
. 17 C 714957 - SCREW - height adjust « « » o+ s vt s v e nnanannnesenas e L
. 18 C 14959 NUT - height adjust . . ... .. cr s a et s e RIS |
19  131- 168 NUT ~10CK 1/2" NF REX + « von v o o v v oo nvnnennns - N
20 C 14936 ROD ~ lift adjusting « v v o ¢ ¢ 6 6 s s st c v cmcvenmnanns ceree e 2
2l C 12571  SLEEVE =lift....veuemseumenn. e i e ieac e 2
.22 131- 165 | NUT -1ock 1/2" NCheX s s v e v v eecnnnn O
23 C 10898 PIN-safety....._..................I..............-.2
. -7

Printed in U,S.A. May 1976~




NUMERICAL INDEX

14978

- PAGE REF. PART PAGE REF.  PART PAGE REF.
NO. NO NO. NO. NO. NO. No. NO. NO.
A 70280 7 8 ol 15930 9 25
A 70404 5 C 15031 9 27
A 70514 5 19 C 15962 _— 26
C 10463 -9 1 C 17666 - 7 5
- C 10808 7 13 C 22708 5 14.
C 10810 7 9 C 23810 5 17
C 10822 7 16 . .
C 10898 .9 19 HARDWARE CODE NUMBERS .
C 10898, ‘g 23 .
C 10942 7 15 15- 612 7 10
C .12236 9 8 _92- B 7 11.
C 12249 9 3 111- 317 5 15 |
C 12251 5 "9 111- - 317 7 20 .
C 12256 9 4 S 111- 382 9 21
C 12264 9 2 113- 267 9 9 -
C 12519 5' . 115- 206 7 12
C 12571 g 21 126- 19 "9 17
C 12664 5 129- 103 7 22
C 14262 9 16 '129- 103 9 7
‘€ 14264 9 17 129- 103 9 11
C 14269 9 18 129- 103 - 9 23
C 14482 5 11 129- 105 9 11
C 14482 g 24 131- 152 5 5
C 14642 9 14 131- 165 g 22
C 14643 9 15 131~ 168 g9 19
. C 14731 5 12 131- - 172 5 4
C 14788 5 13 131- 178 5 7
. C 14773 9 1 131- 179 9 12
C 14775 7 19 132- 310 5 21
C 14811 g g 132- 310 g 13
C 14813 9 5 175~ 420 9 15
C 14868 9 20 187- 1036 7 3
C 14869 - 9 20 . 187- 1036 9 3
C' . 14885 7. 7 192- 21 7 21
"C 14886 7 6 192- 21 9 8
C 14888 5 16 "192- 21 9 13
‘C. 14888 7. 4 T 192- 21 - g 22
C 14892 5 18 192- 23 9 10
T 14926 7 14 193- 30 9 . 14
C 14932 g ~ 9 195- . 108 5 20
C 14933 9 g9 195- 522 5 8
C 14934 9 16 195- 522 9 10
C 14936 9. 20 195- 530 5 10
C 14939 7 2 185- 530 9 12 '
C 14940 7 1 195- 533 9 6
C 14957 9 17 "195- 545 5 T 6
T 14959 9 18 195- 545 7 18
C 14960 5 1 - '
C 14961 5 3
C 14962 5 2
C 14964 g 4
C 14966 9 5 "
C 14969 5 e
c 9 7

ingéréoll Equipment Co., Inc.

-




i

uipment C

Equipm

v
'
v, ,
Y . .
Y
N -
"
- " .

ent Co.,




. o 1 ! ' | q
: i - . ’ --
N h ~ - 5""‘ : A. | |
- N ’ | - J | l
's ’ - | | '
v . -~ L : ' - '— _
. + ' ) | .- | - '.‘ ‘
& . | | ‘ | ‘ n | |
. . | V | -
: . ™ ’ | |
a ) | ’ |

S ' . b ’ g ' f | | |

v ‘ : ‘ | | I
. ) - ’
' ", -

. . el
.
N M ‘ ) A‘
. - 1 LI | | " |
H | | |
. "
v | | | | | | - .
- ) | | | | | ’ l
- N T . | | | ‘ |
' M | l “‘ | | ' I ‘ ' - “
- i ' | u | | / l ‘ ‘-’ ‘
' | | ﬁ- I T ﬁn '
& " ) | | . ‘ ’ .
’ . » & .\ ‘l | |
! ' I | |
- . - | F‘ ‘ I
N .ﬂ .' i
. . : ) 5 ' . . ; o E
. . . A . g . B - “ -7 E |
N . ! ' ‘ | : | =’
. . | | | | ‘ ' I
I | | o . .
. -~ ol — s ~ - i | lL | ‘ | l
. i | ‘ | -
K . ’ | - :"
- - v - | | | | ’ | ‘
. ' I | | |
. ' l ' ‘ ‘“ ‘
. - . | | | ’ l _ -
4 - r l ) h f | ‘
v ' - ; |
: I . ' ' J'- . ; - . " v . v
- 1] l A "‘ , '
{ .
: ; :
: . k &, | 0 E i 7 D
. . ‘ . - ‘ ‘ "
Engersou a | ‘ EE ! -
. a Eq u p ] A ers E ) ‘ I .
» d | | - -
. . ’ : — I- .- | |
N N . ) . : ;
~ ‘ . ‘\ c
- ~ - - . '. ' I " | B | | - |
. ‘ .r
L a o . |
.
. . -»> ) | | | “
| ) ; ‘J‘ « - ' -
' e & \ . |
o~ ) ) v ’ B | | |
B o. o ' ‘ (‘




